ot ‘
Ref. No: PSCL/U—IH/EC~Comp1iance/25426/1OO Date: 13.06.2025

To,

The Deputy Director General of Forests,
(Central), West Central Zone,

Regional Office, New Secretariate Building,
Opp. VCA Ground, Civil Lines, Nagpur-440 001

Sub: Half Yearly Environmental Clearance Compliance Report of M/s. Privi Speciality
Chemicals Limited for Unit-ll, Plot No.: A-3, MIDC area, Mahad, Dist.- Raigad.

Ref: EC-Environment Department, MS, SEIAA Letter — SiA/MH}INDS/T(}?QUzOM Dated
24.08.2022

Dear Sir,

With reference to the above subject, we are submitting herewith the half yearly
compliance report for the period of Dec-2024 to May-2025.

Compliance soft copies Compliance report submitting to Your mail |d eccompliance-
[...]
of consents accorded vide no. Format1.0/CC/UAN
No.MPCBCONSENT-0000178173/CR/2401002430, dated 23/01/2024,
which is valid upto 30/09/2028.

2. Consent to Establish for Expansion by amalgamation with existing
consent to Establish for Expansion accorded vide dated 15/06/2024.

3. Environmental Clearance granted vide letter No.SIA/MH/IND3/70791/2014
dated24/08/2022

4. Minutes of the 10th Consent Committee meeting of 2024-2025 held on
24/10/2024.

Your application No.MPCB-CONSENT-0000216856 Dated 27.07.2024

For: grant of Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 and Rule 18(7) of the Hazardous & Other Wastes
(Management & Transboundary Movement) Rules 2016 is considered and the consent is
hereby granted subject to the following terms and conditions and as detailed in the

(14-12-2024 12:56:36 pm) /QMS.PO6_F02/00

schedule I, II, lll & IV annexed to this order:
1. The consent to operate is granted for a period up to 30/09/2028
2. The capital investment of the project is Rs.120.579 Crs. (As per C.A
Certificate submitted by industry Existing CI (C to E + Operate) is-Rs.
111.2772 Crs + C.l. Rs. 5 Crs (14 TPH boiler) + CTE for expansion in C.l. Rs.
4.3018 Crs (out of Rs. 6.332 Crs) )
3. Consent is valid for the manufacture of:
Sr Existing Proposed
No Product Quantity Quantity Total UOM
Products
1 [Co-Generation (Electricity generation) 0.55 0 0.55 | MW
2 |Terpineol & Pine oil 7860 1740 9600 [Ton/Y
3 |A-Terpinyl acetate & Isomers 720 0 720 [Ton/Y
"Privi Speciality Chemicals Limited (Unit-TN)/CO/UAN No.MPCB-CONSENT-0000216856/Indus-1d.8267 Page 1 of 15



Existing Proposed

Product Quantity Quantity Total UOM
4 |Terpinolene Varieties from 20 to 99% 552 708 1260 |Ton/Y
5 (1,4 Cineol 204 264 468 |Ton/Y
6 |1,8 Cineol (Eucalyptol) 120 168 288 [Ton/Y
7 |Gamma Terpinene 84 96 180 |Ton/Y
8 |Limonene 372 492 864 [Ton/Y
9 |Terpene mixture 505 156 204 360 [Ton/Y
10 [p-Cymene 527.8 300.2 828 |Ton/Y
11 [Mix of alcohol (Borneol L.P) 36 36 72 |Ton/Y
12 |Camphene 6000 1200 7200 [Ton/Y
13 [(Isobornylacetate 900 0 900 [Ton/Y
14 |Alpha & Gamma Terpineol 400 800 1200 [Ton/Y
15 |[Dipentenes 5059 3240 847 4087 |Ton/Y
16 [Pine oil technical ( Pine Oil 10) 374 105 479 |Ton/Y
17 |A-Terpinyl acetate Technical 94.32 1.68 96 |Ton/Y
18 [p-Cymene Technical 364.32 187.68 552 |Ton/Y
19 [Camphene Technical 1548 480 2028 |Ton/Y
20 [IBA Technical 463.5 4.5 468 |Ton/Y
21 |Terpenes 5098 2676 2676 |Ton/Y
22 |Hand Sanitizer 1200 1200 |Ton/Y
B | e asg M | o | ese | 7esa ron

4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:

ASI; Description ’;f:gﬂ;;’ Standards to Disposal Path

262 CMD (140 CMD from unit-
Il & 122 from unit-l) Out of

As per which 65 CMD recycled &

1. |Trade effluent 140 Ischedule- remaining 197 CMD + 20 CMD
sewage = 217 CMD discharged
to CETP

2. |Domestic 20 As per Treated sewage from STP

effluent Schedule-| further treated in ETP &

disposed to CETP

5. Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr Stack  Description of stack/ Number of Standards to be
No. No. source Stack achieved
1 S-1 Boiler (20 TPH) 1 As per Schedule -lI
2 S-2 DG set 1080 KVA 1 As per Schedule -II
"Privi Speciality Chemicals Limited (Unit-lN/CO/UAN No.MPCB-CONSENT-0000216856/Indus-1d.8267

(14-12-2024 12:56:36 pm) /QMS.PO6_F02/00

Page 2 of 15



Sr  Stack Description of stack / Number of  Standards to be

No. No. source Stack achieved

Boiler (14 TPH) (Terpene Bio
Fuel Fired standby Boiler)

1 As per Schedule -l

6. Non-Hazardous Wastes:

l\slz Type of Waste Quantity UoM Treatment Disposal

1 |Insulation Waste 6 Ton/Y|Sale Sale to authorized party

2 |MS scrap 60 Ton/Y|Sale Sale to authorized party

3 |Otherwaste (wood, | 35 5oy |sale Sale to authorized party

Paper, glass etc)

4 |Boiler ash 2361.6 |Ton/Y|Sale Sale to Brick Manufacturer
5 |Canteen waste 54 Ton/Y|Composting |Used as mannure

6 |Biosludge 180 |Ton/Y As Fuel in boiler

7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
Collection, Segregation, Storage, Transportation, Treatment and Disposal of
hazardous waste:

Sr  Category No./

No Type Quantity UoM Treatment Disposal

28.1 Process Incineration/ |Sale to authorised party

1 Residue and wastes 60 Ton/Y Recycle* / CHWTSDF

5.2 Wastes or
2 |residues containing 2.5 Ton/Y
oil

Incineration/ |Sale to authorised party
Recycle* / CHWTSDF

37.3 Concentration
3 |Evaporation Residue 777 Ton/Y Landfill CHWTSDF
& Sodium Phosphate

Sale to authorised party
/ CHWTSDF

Sale to authorised party
/ CHWTSDF

4 119.2 Spent catalyst 135.4 |Ton/Y Recycle*

5 [Sodium Acetate) 756 Ton/Y Recycle*

33.1 Empty barrels
/containers /liners
6 |contaminated with 3600 |Nos./Y
hazardous
chemicals /wastes

Recycle*/  |Sale to authorised party
Other / CHWTSDF

36.2 Spent carbon

or filter medium 120 Ton/Y | Incineration |CHWTSDF

8 |5.1 Used or spent oil 12 Ton/Y Recycle* Sale to authorised party

/ CHWTSDF
20.3 Distillation Incineration/ |Sale to authorised party
9 residues 126 Ton/Y Recycle* / CHWTSDF
. . Reuse/Recycle/Sale to
0, *
10 |Acetic acid 85 %) 324 Ton/Y Recycle Authorised party
"Privi Speciality Chemicals Limited (Unit-TN)/CO/UAN No.MPCB-CONSENT-0000216856/Indus-1d.8267

(14-12-2024 12:56:36 pm) /QMS.PO6_F02/00 Page 3 of 15



)
N

: Category No./ Type Quantity UoM Treatment Disposal

Sodium Acetate) at Sr. Reuse/Recycle/Sale to
11 |[No 5 OR Acetic acid 336 |Ton/Y| Recycle A necy
o uthorised party
25%
35.3 Chemical sludge
12 |from waste water 360 Ton/Y| Landfill |CHWTSDF
treatment

* Industry shall ensure disposal of Hazardous Waste to the Actual user
having permissions under Rule 9 of Hazardous and other Waste (M & TM)
Rules, 2016

8. Conditions under Batteries (Management & Handling) Rules, 2001:
Sr No Type of Waste Quantity UoM Disposal Path
1 Lead Acid Batteries 60.00 Nos./Y Sale to Authorized party

Specific Conditions for used Batteries:

i. The applicant shall ensure that used batteries are not disposed of in any manner
other than by depositing with the authorized dealer/ manufacturer/ registered
recycler/ importer/ re-conditioner or at the designated collection center.

ii. The applicant shall file half-yearly return in Form VIl to the M.P.C. Board.

iii. Bulk consumers to their user units may auction used batteries to registered
recyclers only.

9. Conditions under E-Waste Management:
Sr No Type of Waste Quantity  UoM Disposal Path
1 E-Waste 1.00 Ton/Y Sale to Authorized party
10. The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

11. This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

12. The industry shall obtain necessary permission from the Directorate of Industrial Safety
and Health (DISH).

13. The applicant shall not carry out any excess production or produce new products
without Consent of the Board and without Environmental Clearance wherever it
applicable.

14. The applicant shall properly collect, transport & regularly dispose-off the Hazardous
Waste to CHWTSDF, in compliance of the Hazardous and other Waste (M & TH)
Rule-2016 an keep proper manifest thereof.

15. The industry shall ensure OCEMS system (24 x7) for stack emissions to measure flue
gas discharge and the pollutant's concentration & data to be transmitted directly from
data logger to CPCB & MPCB server.

16. The applicant shall comply with the conditions of the Environmental Clearance granted
vide letter No. SIA/MH/IND3/70791/2014 dated 24/08/2022

17. Industry shall comply with direction issued to CETP, regarding installation of two-way
SCADA, Auto-sampler, Non-Return Valve (NRV) with positive discharge to CETP

chamber.
Privi Speciality Chemicals Limited (Unit-1lT1)/CO/UAN No.MPCB-CONSENT-0000216856/Indus-1d.8267

(14-12-2024 12:56:36 pm) /QMS.PO6_F02/00 Page 4 of 15



18. This consent is issued pursuant to 10th Consent committee meeting of 2024-25 held
on 24/10/2024.

19. The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent.

20. The industry shall create an Environment Cell by appointing an Environmental

Engineer / Expert for looking after day-to-day activities related to Environment /
Pollution control.

This consent is issued on the basis of information/documents submitted by the
Applicant/Project Proponent, if it has been observed that the information submitted by the
Applicant/Project Proponent is false, misleading or fraudulent, the Board reserves its right
to revoke the consent & further legal action will be initiated against the Applicant/Project
Proponent.

fhrd7530 Signed by: Dr.Avinash Dh&"}ne
81db23al Member S &
bE62511d ember secretary .
69caalle EnaudopbdmﬁogciV

c24c758d| Maharashtra Pollistion Control Board
bOfe8cTe B s L g
35be9273| ms@mpOgORUER

6c5d1a97| 2024-12-1442:87:34 IST

Received Consent fee of -

Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type
1 75000.00 |TXN2408004694 28/08/2024 |Online Payment
Copy to:

1. Regional Officer, MPCB, Raigad and Sub-Regional Officer, MPCB, Mahad
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

Privi Speciality Chemicals Limited (Unit-1lT1)/CO/UAN No.MPCB-CONSENT-0000216856/Indus-1d.8267 Page 5 of 15
(14-12-2024 12:56:36 pm) /QMS.PO6_F02/00 9



SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

1. Al As per your application, you have segregated trade effluent into weak stream &
strong stream and provided Effluent Treatment Plant (ETP) of combined
treatment capacity 300 CMD for treatment of effluent generated from Unit-l Plot
A-7 & Unit-1ll Plot A-3 through treatment comprising of: i) Strong COD/TDS stream
of 6 CMD from unit-1ll & 5 CMD transferred through separate pipeline from Unit-I-
Treatment system comprising of Primary (Collection tank, Neutralization tank,
Equalization tank, Primary Clarifier/Primary Settling Tank) followed by ATFD of
capacity 15 CMD. The MEE condensate is treated in weak stream ETP. ii) Weak
COD/TDS stream of 134 CMD from Unit-Ill & 117 CMD transferred through
separate pipeline from unit-I- Treatment system comprising of Primary (Collection
tank, Neutralization tank, Equalization tank, Primary Clarifier/Primary Settling
Tank), Secondary (Activated sludge process), Tertiary (Pressure sand filter,
Activated carbon filter), Advance treatment (Reverse osmosis) 300 CMD, followed
by Multi effect evaporator (3 stage) with design capacity of 72 CMD, Sludge
treatment (Sludge drying bed) .

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent so as to achieve the following standards prescribed by the Board or
under EP Act, 1986 and Rules made there under from time to time, whichever is

stringent:
Parameters Limiting concentration not to exceed in mg/I,
except for pH
(1) |(pH 6.0 -8.5
(2) [BOD (3 days 27°C) 30
(3) [COD 250
(4) |TSS 100
(5) |Oil & Grease 10
(6) |TDS 2100
(7) [Sulphate 1000
(8) [Chlorides 600
(9) [% Sodium 60%
(10) |Phenolic compound 05
(11) (TAN 50
(12) [Mercury 0.01
(13) |Arsenic 0.20
(14) [Chromium 0.10
(15) (Lead 0.10
(16) [Cynides 0.10
(17) [Sulphides 2.0
(18) |Phosphates 50.
(19) |Bio Assay test 90% survival of ﬁshe?ﬂf’fjeernﬁrst 96 hrsin 100 %
"Privi Speciality Chemicals Limited (Unit-TN)/CO/UAN No.MPCB-CONSENT-0000216856/Indus-1d.8267

(14-12-2024 12:56:36 pm) /QMS.PO6_F02/00 Page 6 of 15



C] Industry shall ensure online continuous monitoring system as per CPCB guidelines
& data to be transmitted directly from Data Logger to Board server including
separate energy meter for pollution control system.

D] The treated effluent 262 CMD (140 CMD from unit-lll & 122 from unit-l) Out of
which 65 CMD shall be recycled into the process for various purposes such as for
cooling, process & Scrubbing and remainingl97 CMD along with 20 CMD treated
sewage shall be discharged to CETP after confirming above standards for further
treatment and disposal. In no case, effluent shall find its way outside factory
premises.

2. Al As per your application, primary treated sewage connected to Effluent Treatment
Plant for further treatment & disposal.

B] Industry shall comply prescribed standards & disposal path as prescribed at Sr.
No. 1 B & C of schedule I.

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Water consumption quantity

Sr. No. Purpose for water consumed (CMD)
1 Indus.trlal Cooling, spraying in mine pits 751.00
or boiler feed
2. Domestic purpose 40.00
3 Processing whereby water gets polluted 116.00

& pollutants are easily biodegradable

Processing whereby water gets polluted
4. & pollutants are not easily 0.00
biodegradable and are toxic

5. Gardening 10

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

Privi Speciality Chemicals Limited (Unit-1lT1)/CO/UAN No.MPCB-CONSENT-0000216856/Indus-1d.8267 Page 7 of 15
(14-12-2024 12:56:36 pm) /QMS.PO6_F02/00 9



SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

(14-12-2024 12:56:36 pm) /QMS.PO6_F02/00

1. As per your application, you have provided the Air pollution control (APC) system and erected
following stack (s) to observe the following fuel pattern:
APC System Stack
Stack . : . Type of Sulphur
No. Source provided/prop Height(in Fuel Content(in %) Pollutant Standard
osed mtr)
Coal 3000 TPM 50
Kg/Hr Mg/Nm’
0.5
Boiler | ESP 720
>1 120 TPH) FGD 42.00 1 or 502 | kg/Day
Briquettee 0.5
4375 126
Kg/Hr 292 | Kg/Day
50
DG set . TPM 3
Mg/Nm
s> | 1080 Acoustic 11.00 | HSD 200 1.0 g/
Enclosure Ka/Hr 32
KVA S02
Kg/Day
Boiler
(14 TPH) Turpene TPM >0 3
(Terpene BiopFueI Mo/Nm
S-3 | Bio Fuel Stack 42.00 1000 0.37
Fired .
177.60
standby Hibay 292 | Kkg/Day
Boiler)
The steam generated from Boiler of unit-lll (plot (A-3) is supplied to sister concern unit-1 (Plot
A-7).

2. The Applicant shall provide Specific Air Pollution control equipments as per the conditions of EP
Act, 1986 and rule made there under from time to time/ Environmental Clearance / CREP
guidelines.

3. The Applicant shall obtain necessary prior permission for providing additional control equipment
with necessary specifications and operation thereof or alteration or replacement/alteration well
before its life come to an end or erection of new pollution control equipment.

4. The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technological improvement or otherwise such variation (including the change of any control
equipment, other in whole or in part is necessary).

5. Solvent Management shall be carried out as follows:

a. Reactors shall be connected to Water / Chilled Water /Brine Condenser system.

b. Reactors and solvent handling pumps shall have mechanical seals to prevent the leakages.

c. The condensers shall be provided with adequate Heat transfer area (HTA) and residence
time so as to achieve more than 97% overall recovery

d. Solvents shall be stored in a separate space specified with all safety measures.